EMZThEEHR B &L Ui+ Installation Manual ]

[i . G ANJL 477 Jeep Wrangler JL4DR ]

[ e |

[ T W : 40 Min J

AR ATE A AR S 2 W 45, DU R IR A 225
MR ATSENE, 5™ 2D T 2R

[ = |
T 55 ARV BT A A HEAT R I -

=] ial =
5 sexia o = RERR
number )3 (pcs)

m ZETiF 4 Roof Rack 1

IR A 35 MR Bracket cover

(2) 4
(outside )
3) RN FEMR Bracket cover A
(inside )
@ ¥4 44k Bracket body A
®) XALE T Double hole q
gasket
®) RALAHTHRIEE - Double g

hole gasket with nut

M M Buffer gasket 12




8x40 [FF:242 Cylindrical

() 16
screw
C) 8x20 B} gasket 28
8x30 [H:Lk#2%2 round head
10 16
screw
ANEE
T T 6x20 K SLIE4% Large Pan .
an | ¢ 8 Stainless
Head Screws
steel
12 M6-13x20x5 J7 M2 HE square nut 8
AN
5x20 HM7SFME 42 Hexagon .
® 8 Stainless
Screw
steel
“ 190mm‘5552§%-adhesive 4
strip
® 57x21 BFH|# Anti-scratch A
pad
5mm
(16) . 1
WAAIRT Allen key
6mm
i) . 1
WAAIRT Allen key
© 8mm E I F socket !

wrench




nesm ]

REHER

<« B A OR T A A B e R HORE N

Take out the accessory and make sure
it’s complete

< LU AT & P IBHE A DR 1)
Moo b B AR g G . k45 . Place the
assembled roof rack flat on a protected
floor to prevent bumps and scratches.
1 CUs B 22 e BER S AR B 11 you
need to install the ladder, first
install the ladder)

B BN IR, R0, FENG
P& HD, WK Take out bracket cover
(inside) (3), insert adhesive strip(4),
and insert Buffer gasket(7), as shown in

the figure

BRI PEETPEREEE:

W SO AR @), 5EERT 2 B i Fo A 5
ZENFEAR, A MB#30 [l Sk A 7N £ i 2210
*2HM8 FFr @9%2, U B ZH A SR
f%. Take out the bracket body (4),
and use the bracket cover (inside)
(3) assembled in the previous step,
use M8+%30 round head screw(0)*2+M8
gasket(9)%*2, as shown in the figure
to form a complete bracket.

R A NTE E . Note: here is
pre—fixed

BRERIBEHETF &R EERE:

SCERELA, AR N840 [ N 7N A iR AR )
*2+M8 1 @2+ WALEY Fr 5% 1+ XL AT MR
R OG*1, WK For a complete
bracket, use M8+*40 Cylindrical screw
(8) *2+M8 gasket (9) *2+Double hole
gasket(®)*1+Double hole gasket (6)*1,
as shown in the figure

YR B NS ETF 6 &K %8 The

bracket is connected to the roof Rack
(4 brackets in total) (34332




TR HARNTIRE E, 5206

XV ERMEZIER K. Note:
This is pre—fixed, do not tighten the
screws at the connection between the
bracket and the roof rack

6 Ja KA 0 B s 225

ETNFEBAAKEIETN L Put the roof
rack on the roof:

T 2-3 N FEE TED, MBS
FEES, B SCAUBNRIAE . S A S
22, 1t takes 2-3 people to put the
roof rack on the roof, adjust the
distance between the front and
rear, and put the bracket into the
rain gutter. Tighten all screws




XESNER M E R PIIE & H.
Bracket cover (outside) (2)As shown in
the picture, paste Anti-scratch pad
15 for spare.

TARHM R -

A i AR o F A3 T M8*30 [ 3k Y 7 £ 1844
*1+M8 L Fr@*1, W %M. 2dk
£ . Bracket cover (outside) (2)Use
round head screw(0)+washer() to fix

it, as shown in the picture

(4 AFBE) (4 brackets in total)

B ORI




